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Report Number | EMC0181-1
EUT Nomenclature | Wireless Display Driver

Model No ‘W-DIS-D

SL. No ‘MEL-122
S=ple ldsriicasion Software Version :5.83

Hardware Version ‘Rev A

Number of Samples | 1
Date of receipt of Sample | 28-Nov-2016
Condition of Sample on receipt | Good
Client name | Honeywell International Inc

Honeywell Life Safety,
ClientAddress | ., Giintonvils Road,

Northford, Connecticut, USA -06472
Testing Laboratory | Honeywell Technology Solutions Lab Pvt Lid
RMZ ECOWORLD INFRASTRUCTURE PVT Lid,
Address | (Formerly Adarsh Prime Projects Pvt Lid.,.SEZ)
Survey # 19/2 Devarabisanahalli Village,
Varthur Hobli, Bangalore East Taluk ,Bangalore -560103
Test Dates | 05-Dec-2016 to 22-Apr-2017
Applicable Standard | FCC Part 15:2010,ANSI C63.10:2013
Test Results | PASS

Prepared By: Test Engineer Reviewed & Authorized By: Technical Manager
Name : Magesh.S Name : Prasanna Kumar BT

Mt L arns) fgie
Signature: \‘KL Signature: 2] / 6 (F
Date : 1‘105\7" "+ Date :

This Report relates to the above mentioned test sample only. Without the approval of Lab manager, this report shall not be
reproduced except in full.
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TEST SUMMARY

Test Name Specification Test Method Pass | Falil
Performed
FHSS
O 20dB Bandwidth FCC Part 15.247 DA 00-705 Note 1 O
L] Maximum Peak Output Power FCC Part 15.247 DA 00-705 Note 1 ]
X Carrier Frequency Separation FCC Part 15.247 DA 00-705 X ]
X Number of Hopping Frequencies FCC Part 15.247 DA 00-705 X O
] Band Edge compliance FCC Part 15.247 DA 00-705 Note 1 O
L] Time of Occupancy (Dwell Time) FCC Part 15.247 DA 00-705 Note 1 ]
| Spurious RF Conducted Emissions | FCC Part 15.247 DA 00-705 Note 1 O
. . . FCC Part 15.247 : 2010
X Effective Isotropic Radiated Power and 15.209 - 2010 KDB 412172 X O
. . — FCC Part 15.247 : 2010 DA 00-705
g Spurious Radiated Emissions and 15.209 : 2010 Ansice3.10-2013 | B | O
DTS
O DTS 6dB Bandwidth FCC Part 15.247 KDB 558074 Note 1 O
U Maximum Peak Output Power FCC Part 15.247 KDB 558074 Note 1 O
O Maximum Power Spectral Density FCC Part 15.247 KDB 558074 Note 1 [l
] Band Edge Conducted Emissions FCC Part 15.247 KDB 558074 Note 1 ]
. . . FCC Part 15.247 : 2010
KDB 412172
X Effective Isotropic Radiated Power and 15.209 - 2010 X O
. . L FCC Part 15.247 : 2010 KDB 558074
g Radiated Spurious Emissions and 15.209 : 2010 Ansices10-2013 | B | O
Note 1: Testing performed by Honeywell, Melville, USA. Data/results are part of Test Report Number 20292-1

MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels has been estimated for tests performed on the EUT as
specified in CISPR 16-4

The Expanded measurement uncertainty (K=2) is provided below

# Name Value
1 20dB & 6dB Occupied Bandwidth 1.08dB
5 Maximum Peak Output Power Level & Band Edge 1.37dB

Conducted Emission
3 Power Spectral Density 1.36dB
4 Spurious RF Conducted Emission 1.4dB
5 Radiated Spurious Emission < 1GHz 4.9dB
6 Radiated Spurious Emission > 1GHz 6.05dB

Report Format No: RPT-EMC-02
Version: 2.0
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1 PRODUCT DETAILS

PRODUCT OPERATION AND INTENDED USE

with wireless fire devices.

The W-DIS-D is a part of the wireless network and has a specific SLC module address. The WDIS-D and ANN-80
display the wireless specific events that cannot be displayed on the FACP. These wireless events are related to the
trouble and supervisory conditions that are specific to the Wireless Gateway and devices.

W-DIS-D is powered by external 24Vdc interface from Fire Panel. It uses proprietary wireless protocol to communicate

RATINGS AND SYSTEM DETAILS

Operating Frequency

902MHz to 928MHz

Number of Channels DTS -6
FHSS :55
Channel Bandwidth (20dB) DTS :1MHz
FHSS :320KHz
Transmitted Power DTS 12dBm
FHSS :17dBm
Modulation Type | FSK
T — DTS :300Kbps
FHSS :150Kbps
Antenna Type | Inverter F Patch Antenna
No. of Antenna | 4
ANT1 6.88dBi
. ANT2 5.88dBi
Antenna Gain | j\\r3 3.78dBi
ANT4 4.55dBi
Supply Voltage and Current | 24V, 30mA
Dimensions (Diameter x Height) [ 193mm x 46mm
Operating Temperature :0to 49°C
Environmental Conditions | Storage Temperature :-10to 60°C

Humidity

110 to 93%RH

Report Format No: RPT-EMC-02
Version: 2.0
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TEST CONFIGURATION

Config # Description
EUT is Powered by 24Vdc line from Fire Panel. EUT Debug port (UART) is connected to Laptop through USB
Conducted to UART converter cable. EUT is configured to the respective operating mode through HyperTerminal. Antenna
Test 1 is selected for the test as this is the high gain antenna. Post configuration, the USB to UART converter cable
is removed for all Radiated Measurements
EUT is Powered by SLC interface line from Fire Panel. EUT Debug port (UART) is connected to Laptop through
Radiated USB to UART converter cable. EUT is configured to the respective operating mode through HyperTerminal. Test is
Test performed at all 4 Antennas. Post configuration, the USB to UART converter cable is removed for all Radiated
Measurements

OPERATING MODES

Mode #

Description

DTS

Following DTS channels have been used for Conducted (Continuous Transmission) and Radiated
(Pulsed Transmission) Tests

Channel 1 : 902.875MHz

Channel 3 : 914.325MHz

Channel 6 : 927.125MHz

FHSS

Following FHSS channels have been used for Conducted (Continuous Transmission) and Radiated
(Continuous Transmission) Tests

Channel 1 : 903.55MHz

Channel 28 : 916.00MHz

Channel 55 : 926.45MHz

INPUT AND OUTPUT CABLES

Port Cable type
# Name Port Type Cable Length Shielded/ Unshielded Comments
1 External 24V Power Input 5m Unshielded
Interface Cable
*Note: AC = AC Power Port DC = DC Power Port
TP = Telecommunication Ports (E.g. Ethernet) DI /DO = Digital Input / Output
N /E = Non Electrical Al/AO = Analog Input / Output
SUPPORT EQUIPMENTS AND ACCESSORIES USED
# Item Description Make Model Part No. / Sl. No Cal Due Date
1 Laptop Dell CORPMDTW10X64IMAGEV2 339YSC2 NA
2 USB to UART Cable FTDI NA TTL-232R-3V3 NA
3 Fire Panel Notifier NFS-3030 NA NA
Report Format No: RPT-EMC-02 Honeywell Confidential and Proprietary Page 5 of 149
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CONNECTION DIAGRAM AND SETUP DIAGRAM ‘

EUT
Spectrum Analyzer RF Cable
Conducted RF Test Setup
Control Room
Spectrum
A L' IIMI
Receiver
Rotating Table on
ground plane
$1Cnherfaen Fire Panel
Argiitier Room
Radiated Emission Test Setup
Report Format No: RPT-EMC-02 Honeywell Confidential and Proprietary Page 6 of 149
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2 FHSS CHANNELS

2.1 CARRIER FREQUENCY SEPERATION

EUT Nomenclature Wireless Display Driver Test Report No. EMCO0181-1
Model No. W-DIS-D Serial No. MEL-122
Test Start Date 25-Apr-2017 Temperature (°C) 23.9
Test End Date 25-Apr-2017 Humidity RH (%) 57.5
Tested By Sasikala Pressure (mbar) NR
Input Voltage / Freq 24vdc
Operating Mode Refer Page 5 Operating Mode #2
Test configuration Refer Page 5 Test Configuration #1
Deviation from Std NA
Applicable standard FCC Part 15.247:2010
Test Method DA 00-705
Comment NA
Method X Conducted [J Radiated
Antenna Height NA Turntable Rotation NA
Equipment Class NA Measurement Distance NA
TEST EQUIPMENT
Y/N Equipment Make Model Sl. No. Cal Due Date
Y Spectrum Analyzer Agilent N9010A MY48031005 22-Feb-2018
Y RF Cable Huber- Suhner SF104/2X11PC3542/500 NA NA
Report Format No: RPT-EMC-02 Honeywell Confidential and Proprietary Page 7 of 149
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TEST GRAPHS

Agian! Specirien Analycur - Sewpt SA

| ] Avg Type: L;g‘&m = h'vfw‘,:’i:; 2 Frequency
Tngat: AiF PNO: > 30k (g 17ig-Free Run Avg|Hald> 100100 nrem
1FGaind aw Atten: 40 48 e
Mkr1 9 Auto Tune:
10dey Ref 23.00 dBm
LOog 75
! ¢ ! ! | | | | CenterF
903750000 MH.
StartF:
903400000 MH:
Stop Fry
§04,100000 W
CF Step
70.000 kHz]
Auto Man
Start 903.4000 MHz Stop 904.1000 MHz| | eaOMse
|#Res BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) oMy
Ve s] VOO THIT 301 ] — The ] FUNCTION whoTsi | IIRICECUE -
903554 7 MKz ]
g a1 f o 35807 kMz (&) 021 dB
|
. | iJ
Vs STATUS

Channel 1 and 2

Avg Type tolﬂw
npee RE PNO. >306 (o0 Trig: Free Run AvgliHold > 1001100
FGainlow Atten: 40 48
™ State»
10 s Ref 23.00 dBm
0 Trace’
{+ State)
Data
(Export)»
Trace 1
Screen N
Image
Start 903.7000 MHz Stop 904.4000 MHz
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts)
$03.904 4 MHz 16.195 dBm -
g a1 r o 3BOOKHZ (4) 000148
e
Channel 2 and 3
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J U i S EEIN HIRIA 0033 14 20 Agy 25, 2017
) Avg Type: Log-Pwr [ ey Frequency
art Freq 904.10(.3'?;010'& e tug prestum A::m:ﬁ'.ﬂ::mo e T
1FGainLow Atter: 40 4B 06T
MKkr1 804 253 3 M Auto Tu
10 ¢5idly_ Ref 23.00 dBm 16. .
’ CenterF:
904.450000 MH;
StartFr
904100000 M,
StopFr
904 800000 Me4
CF Step
70.000 k2]
Man
rt 904.1000 MHz Stop 904.8000 MHz| | 'cdOMs
VBW 200 kHz Sweep 1.67 ms (1001 pts) OH
N f 04,253 3 MHz 16,187 dBm -
g al fom 3800 KkHz tA) D004 dB
A i
. K|
M STATLS
Channel 3 and 4
O BEED o L ) I 030 JSA&I_I‘_J ;s.m-.'_ Frequency
mo i v N WaALE
At Freq 9044 .",,9 - ;1(7#‘ Trig: Free Run Mgllhotwd':ﬂw.?m TYPEIM wiskainirs
IFGalndow Arten: 40 4B oo
MKkr1 904,603 7 MHz Auto Tu
1095y Ref 23.00 dBm 16.145 dBm
¢ _ _ M CenterF
804, 750000 M4
StartFr
904,400000 M
Stop Fr
05 100000 M.
CF Step
70,000 kHz;
Auto Man
art 904.4000 MHz Stop 905.1000 MH FIeg Ofiast
es BW 30 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) OHz
N | f 904,603 7 MHz 16.145 dBm 4
g al roia) 350.0 kHz (4) 0010 ¢B
. £ . " _O_ =3
(A ETATUS
Channel 4 and 5
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Agiwes Spectram Anstyser - Swept 83
by 05:4% 20 &M ice 7 ;\’!‘_
=] .800000 MHz Avg Type: Log-Pur .
L ';,;;;.?m' PO > Hik e | Trig-Free Run AvgiHeld> 1001100
15 G Lo Arten: 40 8
Mk Auto Tune
‘V.: dBidlv Ref 23.00 dBm -
| | ¢ | | | | | | A CenterF
905100000 Mz
StartFreq
904 BOD0CO MHz,
Stop Fr
506.400000 M
CF Step
50,000 kHz
Auto Man
Start 904.8000 MHz Stop 905.4000 Mz FYeqONee
|#Res BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) Ot
—— — —— SR
N ] 904 953 6 MHz 16.161 dBm -~
‘;’ a1 f o 3604 kHz (A) 001648
A =l
J U]
eis AT
Channel 5 and 6
7z Ir, 3 055207 AM dgr 25, Frewumcy
w: Avg Type: Log-Pwr A
L Freq 905.100,310 PN >3k (g0 TrigFree Run AvgiMeld> 1001100 Tveim
®Galsl.ow Atten: 40 ¢8 e
Mkr] 805 303 7 Auto Tune
10 2/l Ref 23.00 dBm 16.141
: Center Fr
906450000 MHz
StartFreq
905100000 MHz
Stop Freq
905800000 MHz}
CF Step
70,000 kHz
Auto Man
Start 905.1000 MHz Stop 905.8000 Hz| | cdOfset
|#Res BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) OHy
EN Wv. 906.303 7 MH T —_— 7.i
2 16.141 dBm
g o f 3500 kHz (A} 0006 dB
. ¢ | of h | i
221, STATUS
Channel 6 and 7
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Agilent Spectrum Aoalyzor - Swepd 54
A T 0 5646 LA Ay 25,
Fa Avg Type: Leg-Pwr TRacE r
Tnpet R PHO: >33k (g 11g: Free Run AvglHold> 1001100 1 [V
W Gaindaw Amer 40 68 et
o Auto Tune
1048y Ref 23.00 dBm
¢ CenterF
805 BS0000 MH
StartFre
06 E00000 M-z
Stop Fr
906200000 M
CF Step
70.000 kiH2:
Auto Man
[Start 905.5000 MHz Stop 906.2000 MHz rreqOitess
[#Res BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) Oty
: - ~ =
E N f 905,653 3 MHz 16.115 dBm {
2 M f 3500 kHz (&) 0012dB
3 <
. v
S STATY
Channel 7 and 8
- - — T LogP Frequency
—ie s epat B_zma‘,‘, T Trig-Free Run Avmol:)ww
EGalniLow Atten: 40 dB
Mkr1 90B.003 | Auto Tu
Mkr1 908.1
0 65l Ref 23.00 dBm o~
o9 7
'_ | | B Center Fi
S06,180000 M-
StartFr
05 800000 Mz,
Stop Fr
906 500000 M-z
CF Step
70,000 kHz;
Man
art 905.8000 MHz Stop 906.5000 MHz| ' reaomset
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) OH
e e e ey e ettt A
N f 06003 7 MHz 16234 08m ~!
g al r s 3500 kHz (8) 0003 dB
S ATY!

Channel 8 and 9
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Agihant Spoctomm Anatyrer - Swarpt S4

Avg Type: Le‘gm - :3:'::;::':[3'5___ Frequency
Wput RF PHO: 500k (g 119 Free Run AygiHole>100/100 TYPE P ettt
WGainlew Atzen: 40 4B 123
Mir1 908 3 MHz Auto Tune
10 4B Ref 23.00 dBm 18.218 dBm
t y Center F
906 550000 MH.
StartFr
906 200000
Stop Fr:
906 900000 MH:
CF Step
70.000 kiHz:
Auto Man
art 906.2000 MHz Stop 906.9000 MHz| 9 °"')‘N
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) il
! T
|- N [ S06.353 3 MHz 16218 d8m
g a1 f ) OO KHz (4] 0006 dB
f .
(LEn TAT)
Channel 9 and 10
] 101731 &M Agr 2%, 2017 |
re | Avg Type: LogPwr W] Frequency
put R PRO; 500k e 11 Free Run AvglHold> 1001100 TYRE A
FGainlew Azen: 40 dBY 23
Auto Tu
jo g Ref 23.00 dBm
b
.< CenterF
906 850000 MH:
StartFre
906 500000 mz]
Stop Fr
907 200000 anj
CF Step
70 000 k2
Man
906.5000 MHz Stop 907.2000 MHz Fraq A
es BW 20 kHz VEW 200 kHz Sweep 1.67 ms (1001 pts)
I- N ' 906 703 7 MHz 16,206 48m -
g a1 7Y OO0 KHz (A) 0000 c8
4 .
. | .
o STATUS

Channel 10 and 11
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art Freq 906.900000 MHz
T Trig: Free Run
put AF PND. 530K (o)
FGaintow = Atten: 30 68

L5352 204 Agr 25
mACE
Y\N:V
et

, 203

Avg Type: Log-Pwr
AvgiHold> 1001100

gBidiy

Ref 23.00 dBm

Mkr1 S07.053 3 MHz

16.200 dBm

Frequency

Auto Tune

L

CenterF
S07 250000 MH:

StartFr
806900000 MH

Stop Fri
507 600000 MH

CF Step
70.000 kM2

Asto Man

art 906.9000 MHz

es BW 20 kHz VBW 200 kHz

Stop 907.6000 MHz

Freq Offset
0 H2

Sweep 1.67 ms (1001 pts)

207053 3 Mz
360.0 kHz (&)

16.200 GBm
000308

STATLY

Channel 11 and 12

Agilent Spectrum Aoalyzor - Swept 54

o T 1056 D4 20 agr
e : Avg Type: Log-Pwr TRACE[ Freguency
=tort Freq 307.30 Trig: Free Run AvaiHold 1001160 TR vt
W Gaind aw Arer 40 68 ver|
MEr] 807 403 Auto Tune
iR =~ L8
1042y Ref 23.00 dBm
¢ . CenterF
807 575000 M+
StartFre
SO7 300000 M-z
Stop Fr.
907 650000 M
CF Step
55.000 kiH2:
Man
Start 907.3000 MHz Stop 907.8500 MHz rreqOitess
[#Res BW 20 kHz VBW 200 kHz Sweep 1.33 ms (1001 pts) oty
E N f 907 403 40 MMz 16.186 dBm {
2 a1 o 35035 kHz (A) 0,008 dB
2 =
. v
= TATL

Channel 12 and 13
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Agilent Spectrum Aoalyzor - Swept 54 EB&
7 X 1L O M Ay 25
z Avg Type! LegPur e Frequency
Inpet 1 PHO: >33k (oo Trg:FreeRun AvgiHold:> 1001100 '*‘"i” .
EGalnd aw Anen 40 ¢B per’
Mikr] 807 753 Auto Tune;
Vikr1 807.7
Ref 23,00 dBm
CenterF
508 575000 MH
StartFr
907 650000 M.
Stop Fr
509 £00000
CF Step
185.000 Kz}
Man
art 907.6500 MHz Stop 909.5000 MHz Fraq Ofiv
ORes BW 20 kHz VBW 200 kHz Sweep 4.33 ms (1001 pts) i,
907 753 60 MHz 16.204 dBm I
135050 MHz (&) 0019 68
§ 1 o
Channel 13 and 14
908, Avg Type: LogPwr Frequency
Lol Tput: ReE Tasi (o 1rig:Free Run Aeg|Hold:> 1001100 TPEM winiiivy
IFGalntow Azten: 40 dB o6l
Mkr1 808,107 0 MHz Auto Tu
10954y Ref 23.00 dBm 16.164 dBm
. ¥ Center Fi
914,750000 M+
StartFr
908,000000 M
StopFr
921,600000 MH
CF Step
1,380000 M-z
Auto Man
art 908,000 MHz Stop 921.500 MH oion
es BW 130 kHz VBW 1.3 MHz #Sweep 1.00 ms (1001 pts OHz
N f 909,107 0 MHz 16.164 dBm -
2 a1 [T 117990 MHz () 0,100 dB
. { | ;It
5 TAT,
Channel 14 and 42

Report Format No: RPT-EMC-02
Version: 2.0

Honeywell Confidential and Proprietary

Page 14 of 149



Honeywell Technology Solutions

Honeywell

28 273 = Fraquency
Avg Type: Log-Par RALE |
e Ireq e Sk o Trig:Free Run AvglHold:>100/100 TYPERM veavies
IFGain:Low Atten: 40 a8 LET
Mkr1 Auto T
10daidiy  Ref 23.00 dBm
l.og . A
| Center Fr
509 650000 MHz!
StartFr
808.300000 MH
Stop Fr:
10000000 MHz
CF Step
70.000 kHz:
Auto Man
Start 909.3000 MHz Stop 910.0000 MHz o Lo
[#Res BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) OH
I—H-ﬂ-——"—_‘——————_ﬁ
N f 209,453 3 MHz 16.190 dBm
2 o1 f BOOKHz (85 001308
: .
| .
uss nTATUS

Channel 15 and 16

Egilent Specirum Analyzer - Swapt S4

L.600000 MH: AvsTnoLo;&w
T mput AIE DND: »50k e Trig Free Run Avgitold> 1001900
IFGam:Low Atten 40 4B
Wikr Auto Tul
Win
10 a5y Ref 23.00 dBm A
¢ Center Fre
909.860000
StartFr
209.600000 M
StopFr
810.300000
CF Step
70.000 kriz
|Auto Man
rt 909.6000 MHz Stop 910.3000 MHZ Freq °';“t
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) L
e T e e s e
N 909803 7 MHz 16.193 dBm -t
g al r (al 3650.0 kHz (A) 0015 48
4 ~i
. |
050 ATAD

Channel 16 and 17
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T ALYRIA 0330 40P Ay
' Avg Type: Log-Pwr Thact] Frequency
art Freq 910.0 ?,?’?'o . T ~— Trig:Free Run AvglHoid> 1001900 TYPES v
FGain:Low Atten: 40 4B Lo
Mkri Auto Tu
10 il Ref 23.00 dBm
’ Center F!
910.350000 M&
StartFr
910,000000 MH
StopFr
910.700000 M4
CF Step
70.000 k2]
Man
rt 910.0000 MHz Stop 910.7000 MHZ Freqous
#Res BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) OH
L N f 910163 3 MHz 16.213 dBm -
g a1 f o 3800kHz (A)  0.000 B
A i
. .._1
M STATLS
Channel 17 and 18
10400000 MF Avg Type: Log Owr Frequency
_u Fr.q $10. _'u,(,, MHz Sk o Trig:Free Run Av;m‘;.:ﬂgtw
IFGalniow Arten: 40 4B
Auto Tu
& i:L"r.h" Ref 23.00 dBm
¢ CenterF
CF Step
£0.000 ki
Man
art 910.4000 MHz Stop 911.0000 MH,
es BW 20 kHz VEW 200 kHz Sweep 140 ms (1001 pts)
1 f 910,504 4 Mz 16.210 dBm -
2 a1 r () 3498kHz (8) D013 dB
A >
L |
STATL

Channel 18 and 19
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7 EE AL IS 0% 30.01 08 Agr 25, 2017
700000 Avg Type: Log-Par THACE Frequency
ant Freq 910.7 —— Wz 330k T Trig-Free Run Av:ﬂa(:;!@?ﬂm TV
FGainLow Atten: 40 dB 08T
Wkri 810.854 0 MHz]|  AwoTu
Ref 23.00 dBm 16.195 dBm
' CenterF
$11.050000 M-
StartFri
910.700000 Mk
Stop Fr
911.400000 M
CF Step.
70.000 ki
Auto Man
Start 910.7000 MHz Stop 911.4000 MHz Freqoms
[#Res BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) oK
e ——— e e
N f S10.6564 0 MHz 16196 d8m —
g al o 3500 kHz (A 0000 dB
M .
s AT -

Channel 19 and 20

Agibant Spectomm Apstezee - Swarpt S4
Avg Type: LogPwr Frequency
put RE PRO: 500k e 17 Free Run AvglHeld> 1001100
FGainlew Azen: 40 dBY
M Auto Tu
vikr1
| (0 afiey Ref 23.00 dBm
of
(X
., 4 Center F
911350000
StartFr
911.000000 MMz}
Stop Fri
911.700000
CF Step
70 000 kiHz}
Man
911.0000 MHz Stop 911.7000 MHZ £ s
es BW 20 kHz VEW 200 kHz Sweep 1.67 ms (1001 pts)
|- N f 911203 7 MHz 16,187 d8m —
g a1 (7] 3800 kHz (4) 0001 ¢8
2 -
. | .
s STalus

Channel 20 and 21
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) 0 ALL# 0257.03 PR Agr 25, 2017 Froausney
req 911.40 Avg Type: Log-Pwr Thace ] iSs
Tnput: SHik o) Trig: Free Run AvgiHokd> 2001100 ':"'-' Aprads
IFGalnLow Msten: 40 4B 3
MKkr1 81 Auto Tune:
10 =iy Ref 23,00 dBm
f ’ | | | Center Fi
911700000 MH.
StartFr
911.400000 MH
StopFr
912,000000 M
CF Step
60.000 k2
Man
Stop 9120000 MHz| | "caOfset
VBW 200 kHz Sweep 1.40 ms (1001 pts) oMy
911 584 2 MHz 16178 dBm -
3604 kHz (8) 0018 0B
:f!
M ITATLS
Channel 21 and 22
’ EEN ALl D4:01 2008 agy 25, 2017
art Freq 911.800000 MHz Avg Type: Log-Par mace sg|  Frequency
— > j0k e TrigFreeRun AvgiMold> 1004100 TYREINrAdavdnin
FGainLow Aten: 40 dB oeT
MKr1 911,904 4 MHz Auto Tu
10 sl Ref 23.00 dBm 16.174 dBm
v » _ _ LA CenterF
912.100000 M
StartFr
911.800000 Mk
Stop Fr
912.400000 Ms
CF Step
£0.000 ki
Auto Man
Start 911.8000 MHz Stop 9124000 MHz| ' redOms
[#Res BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) Ok
s L S I S ST
N f $11.504 4 MHz 16174 dBm =
g a1 rom 3493 kHz (0) 0011 B
o of
s AT -
Channel 22 and 23
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ant Freq biz.1@ﬁ'uz

I!»Guiniow

Wm,—.ﬂ" Trig: Free Run

Avg Type: Log#‘wv Frequency
Meg|Hald:> 1001100
Arten: 40 dB

Sidlv - Ref 23.00 dBm

Auto Tu

o

Center Fi
§12,400000 M

StartFr
$12,100000 M

Stop Fr
§12.700000 MH

CF Step
60,000 kHz;
Man

Auto

art 912,1000 MHz
es BW 20 kHz

VBW 200 kHz

FreqOffset

Stop 912.7000 MH e

Sweep 1.40 msgom pts|

N f $12263 6 MHz
g al r s

349 8 kHz (&)

16175 dBm
0019 dB

K

(3

Channel 23 and 24

Agilant Spostomm Anstyzee - Swept SA

Avg Type: L;i’\;" Frequency
PNO: 590% g Trig: Free Run AygiHold> 100100
W Gaind ew Atren: 40 4B
Mkr1 812.603 95 MHz o Tuo
10 42icy  Ref 23.00 dBm 16.161 dBm
.. Center Fre:
912778000
StartFr
912500000
Stop Fr
913050000
CF Step
55.000 iz
Auto Man
Start 912.5000 MHz Stop 913.0500 MHZ Freq OﬂtN
es BW 20 kHz VBW 200 kHz Sweep 1.33 ms (1001 pts), ohx
: =
L N f 912,603 95 MMz 16.161 dBm
g a f (8 350.35 kHz (&) 0,000 a8
£ -3
L : BTATUS

Channel 24 and 25

Report Format No: RPT-EMC-02
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Agilant Spectomm Anstyzee - Sweept $4 FEx
Avg Type: LogPwr Frequency
put RF PROI S0k L 17g: Frea Run AugiHeld> 100r100
FGainlew Atren: 40 dBY
Mirl 8 Auto Tu
D aEie . Ref 23.00 dBm
o9 3
A A CenterF
913.100000 MH:
StartFr
912.800000 MMz,
Stop Fr
913.400000
CF Step
60 000 kHz,
Man:
912.8000 MHz Stop 913.4000 MHZ e
es BW 20 kHz VEW 200 kHz Sweep 1.40 ms (1001 pts) o
l- N f 912954 2 MHz 16.177 d8m =
g a1 (7 3498 kHz (&) D014 dE
2 -
. | .
s STalus
Channel 25 and 26
0% SVEE 34T o4 2T 4 22 45 PM agx 2%, 2017 Fraquency
Avg Type: Log-Pwr macel s g
LB ‘2& z.,.,,: ik Ty Trig:Free Run Av:’poemn:o’noo FAPE R v,
Galntaw  Asten 40 dB teT
MKkrl © Auto Tune
};‘gt 2w Ref 23.00 dBm
| ’ Center Fi
#13,450000 MH;
StartFre
13.100000 Mz
Stop Fr
13800000 M
CF Step
70000 kHz
Man
913.1000 MHz Stop 913.8000 MHZ Tregtve
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) OHy
IH Nt T 913303 7 MHz 16.169 dBen
g At r o 3500 kHz &) -0.006 dB
(N LA )
Channel 26 and 27
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ARiMnt Spectrem Anstyzor - Swopt S&
) (TIT 0432 % PV Agr 2=, 2017
1 z Avg Type: Log-Pur L BEERED) Frequency
10 > 1 Trig: Free Run AvglHeld:>100¢100 TYPERA Wi
e EGuivw ~ Atien: 40 4B cer
Mkr1 913.663 8 MHz Auto'T
10 amiy  Ref 23.00 dBm 16.149 dBm
og y
. Center Frel
914860000 MH
StartFr
| 943500000 MHz!
|
Stop Fr:
916200000 MHz
CF Step
270.000 ki,
|Auto Man
913.500 MHz Stop 916.200 MHz| "9 °'°' ‘:'
es BW 20 kHz VBW 200 kHz Sweep 6.27 ms (1001 pts) L
N t 913653 9 MHz 16,449 dBm —
§ a1 f {8) 2.343 0 MMz (&) 0017 dB
oS of
MG RTATUS

Channel 27 and 28

Agilent Spoctrun Amalyzar - Swept SA
3 ENEE T S AT D4:41: 11 PMAgr 29, 2017
R: 0 M Avg Type: Log-Par WAL
T inpat BF  PRO; »5k g 17g:Free Run Avgitiold:>100¢100 LAda bbb
IFGain:Low Arten: 40 o) 3
Mkr1 916,004 4 MHZ Auto T
0 dBdly  Ref 23.00 dBm 16.144 dBm
l.og '
| Center Fr
816160000 MH.
StartFr:
$15 800000 MH.
Stop Fr
916 500000 MH
CF Step
70.000 kH
Man
915.8000 MHz Stop 916.5000 MHz FroqOffest
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) 9 ”’]'
IE {uceltrdsal ¥ UNETEN ] FLRCTION. I -
N f 216,004 4 MMz 16.144 dBm '
; al fom 3500 kHz (&) 0014 o8
of ot
INSG STATUS

Channel 28 and 29

Report Format No: RPT-EMC-02
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i

59 Wz Avg Type: Log-Pwr Fraquency
o ;“P?Pm—pm Trig: Free Run A:;‘ol:? 10?"”
IFGamLow Atten 40 dB
WIKr 354 2 MH3 Auto Tu
10 sy Ref 23.00 dBm 16.129 dBm
’ CenterF
916500000
StartFr
516 200000
Stop Fr
916 500000 MH
CF Step
50,000 kHz
Aute Man
Stop 916.8000 MHz| | rcaomset
VBW 200 kHz Sweep 1.40 ms (1001 pts) Ok
- =S
916,354 2 MHz 16,129 d8m =
3498kHz (&) 003548
| L::
RTana
Channel 29 and 30
1 500000 MF g Typoi L P Frequency
MUTISGHNE. -.m‘:, iz ik o Trig:Free Run Av:m.m»m.?m
IFGalnLow Arten: 40 4B
MKr1 916.703 7 MHz Ao Tu
10 a5y Ref 23.00 dBm 16.117 dBm
¢ M CenterF:
CF Step
70.000 ki
Man
art 916.5000 MHz Stop 917.2000 MH.
es BW 20 kHz VEW 200 kHz Sweep 1.67 ms (1001 pts)
LI N f 16,703 7 MHz 16.117 dBm -
al r () 3500 kHz () 0006 dB

2
3
£

Channel 30 and 31

Report Format No: RPT-EMC-02
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T Agient Spactrme Amalyzer - Swapt SA

O455 00 oM 1oy 75 2037
p— .

J Avg Type: Lo‘.P.n macr " Frequency
Input: i PNO->30k Ly 11ig: Free Run Avg|Hold> 1004100 TYRE M ihat
¥ Gaint ow Atten 40 4B oer)
Mkr1 917.0 AutoT!
10c8iey  Ref 23.00 dBm
! ! . ! | ! ! M CenterF
917.260000 MH
StartFr
916200000 MH
Stop Fr:
917 800000 MHz;
CF Step
70.000 kH
Ayto Man
art 916.9000 MHz Stop 017.6000 MHz| 09O
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) H
N f 917,063 3 MHz 16.119 dBm =
§ A1 rom 3500KkHz () 0006 dB
!f, —— | 3,":
MG STATUS

Channel 31 and 32

Igiient Specirum Anslyzer - Swapt S4

£ 06 0603 P aze 26 2017
2 Avg Type: Log-Pwr el 5 E Frequency
Input: AF PND: >3k T Trig Fres Run Avgitold:> 1001100 TYPOIM whdaedes
1FGasm:l ow Atter 40 ¢8 cer
Mkl 817.403 7 MHzZ Auto Tune
10asidy  Ref 23.00 dBm 16.161 dBm
» | ¢ | [ | CenterF
917.560000 M
StartFr
§17.200000 MH
StopFr
§17 500000 MHz,
CF Step
70.000 kHz:
Asito Man
art 917.2000 MHz Stop 017.0000 MHz| | redOffset
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) el
e |
N r 9174037 MHz 16.161 dBen
g a1 r () 3500kHz (&) 001648
of -
MG TAT
Channel 32 and 33
Report Format No: RPT-EMC-02 Honeywell Confidential and Proprietary Page 23 of 149

Version: 2.0



Honeywell Technology Solutions

Honeywell

Aglient Spactrum Amalyzoer - Swopt S4

CEE

Report Format No: RPT-EMC-02
Version: 2.0

L10M £ 0510 44 OM Age 25
Avg Type: Log-Pur 7 Freguency
Tloput BE PRO: %308 Carl Trig: Free Run Avg|Held> 5001100 VP it
WGain;l o Atten: 40 4B ol
Auto Tune
Mkri
10 asidy  Ref 23.00 dBm
v ¢ , Center F
917.900000 M-
StartFr
917 500000 M+
Stop Fr
918.300000 Mz
CF Step
80,000 ki
Aute Man
Start 917.5000 MHz Stop 918.3000 MHZ Froq ot
|#Res BW 20 kHz VBW 200 kHz Sweep 1.87 ms (1001 pts) ¢
e ——— et
917.753 6 MHz 16.124 dBm !
2 A 1 3504 kHz (8) 0017 dB
3
. ' . KLI
e ATUY
Channel 33 and 34
- . (¥, N I 30 20 "M Agr 795 .'")I_T_ Fteﬂueﬂc"’
Av s Lo ™A ne
art Freq 917'Wﬁumww oo Trig:Free Run Av:m'rd;m' TYRE M wav i
IFGain:l sw Atten: 40 ¢B cer|
MKr1 818.103 7 MHz Auto Tune
0 ani Ref 23.00 dBm 18.142 dBm
o9 -
' Center Freq
918.260000 MHz
[ l
StartFreq
917.800000 MH:
i
i Stop Freq
| §18.600000 MHz
CF Step
70,000 kHz
Man
917.9000 MHz Stop 018.6000 MHz| ' 'cdOfset
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) L
E’-"”‘“"'—”’ wenon [ ARCTonwiorn ] rcton v (O
N f 219,103 7 MHz 16.142 dBm
§ At fow 3500 kHz (&) 0017 ¢8
4 . s
\azatd RIATUS
Channel 34 and 35
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Freq 918.200000 MHz

Avg Type: LQrP‘ar
AvglHeld>100{100

(05 363 PMACe 25 2017
mALE "6
YR

Frequency

Auto Tu

Center Fi
918600000 MH

StartFr
918.200000 MH

Stop Fr
915.000000 MH

CF Step
80,000 kHz}
Man

. e r Trig: Free Run
Input: #F ;’G‘Ei.n;lx:n > Attenc 40 a8 e
Mkr1 918.454 4 MHz
o csia  Ref 23.00 dBm 16.150 dBm
art 918.2000 MHz Stop 919.0000 MHz
es BW 20 kHz VBW 200 kHz Sweep 1.87 ms (1001 pts)
I= N f 918.454 4 MMz 16.160 dBm }
2 41 f W@ 3456 kHz () D004 a8
i hJ
ol |
5 ETATUS

Freq Offset
0 Hz}

Channel 35 and 36

Agilent Spectrum Amalyzor - Swept 54

§T 2 ] O 4942 SM A0y 25, 201
z Avg Type: Log-Pur e[ Freguency
Inpet fF  PHO: >33k g T1g:Free Run AvglHold> 1001100
W Gaindaw Arer 40 68
Mkr1 916.¢ MHZ Auto Tune,
1042y Ref 23.00 dBm 16.149 dBm
¢ v CenterF
918 950000 MH
StartFre
918 600000 MHz
Stop Fr
919.300000 MH
CF Step
70.000 kH23
Ause Man
Start 918.6000 MHz Stop 019.3000 MHz| | 'caOMset
[#Res BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) 0ty
: - =
E N f 918,603 7 MHz 16.149 dBm {
2 a1 f 3500 kHz (&) 001248
3 e
f )
S Tan
Channel 36 and 37
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) @ [ VEE W ALLCH (= 9.'\."2(‘\!:2‘;5.;13'." Fr
Avg Type Log-Pwr Thace[ - equency
8ty 919'001{‘@“ %k T Trig: Free Run AvgiHold> 2001100 THPERA ehvirirsts
IFGaletow — Mten: 40 dB w
Mk Auto Tune:
10 cEidl Ref 23.00 dBm
_ ¢ ‘ . | Center Fi
919300000 MH
StartFr
919000000 MH
StopFr
919500000 MH
CF Step
60.000 kiz]
Man'
Stop 910.6000 MHz| | 'caOmset
VBW 200 kHz Sweep 1.40 ms (1001 pts) oMy
919.164 2 MHz 16.141 dBm -
3498 kHz (8) 0005 dB
:f!
M ITATLS
Channel 37 and 38
| G o .L 2 N 0608 17 P AL 25, 2017 Frequeney
m‘ 00 MHz ~ . =1 5
it Freq 1940 j— ~ +~ Trig:Free Run A:;m':i'ﬂu.o'mo TYFEld o
Woainlow — Atten:40 dB ter
Mkr1 919.504 4 MHZ Auto Tune;
10 cEidly_ Ref 23.00 dBm 16.122 dBm
op YY)
| L | L2 | | CenterF'
919700000 MH
StartFr
919.400000 M,
StopFr
920000000 MH
CF Step
80,000 k2!
AUt Man
rt 919.4000 MHz Stop 920.0000 MHz| | 'e4OMs
#Res BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) OH
L P .._.:,
N f 919504 4 MHz 16,122 dBm -
g al rom 3498 kHz (A) 0030 dB
4 =
. .
M STATLS
Channel 38 and 39
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P

v s 05 12:34 PMAce 25 2017
T Avg Twwe-LogPar  WAE] —c:56 Frequency
Freq 919.700000MRz "1, .. ;aimsiEs = I
FGainlow Atterc 40 a8 (23
Mkr1 810,854 2 MHz Auto Tu
oy Ref 23.00 dBm 16.103 dBm
Log -".
_ | ¢ [ v | , [ CenterF
920 000000 MM
StartFr
915 700000 MH.
Stop Fr
G20 300000 MH.
CF Step
£0.000 kHz
Man
art 919.7000 MHz Stop 920.3000 MHz| 9 °';‘:'
es BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) :
E N f 919.864 2 MMz 16.103 dBm }
24 f @ 3498 kHz (&) 0,003 dB
3 o
d |
G ETATUS

Channel 39 and 40

Agiiest Spectrum Ansbyres - Swept S4

106 16:48 PMACK

Avg Type: Log-Pur

WALEl
“lnput: HF !Puo.m.': Trig: Free Run Avg|Held> 1001100 TYFRIM et
IFGaind aw Aptan: 40 48 cerl
Mkr1 $20.204 4 MHz
10asidly  Ref 23.00 dBm 16.125 d8m
‘Start 920.1000 MHz Stop 920.7000 M|
es BW 20 kHz VEBW 200 kHz Sweep 1.40 ms (1001 pts)
VR WocE] TR ““'“—_—_‘7‘4‘7“ 1 FUNCTEN ] PRI WITH]  FLACTICH We ’"“'.';
r 920.204 4 Mz 16.125 dBm i
g a1 fa) 3498 kHz (A) 0012dB
f - | of
(1 TAT,

920.400000 M+

Center Freq

Channel 40 and 41
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ARt Spoctiom Ansbzer - Swopt SA

06 2220 P4 age 25 017

b2 — - TS = Frequency
Start Freq 920.700000 MHz | Avg Type: Log-Pwr RS
art F 920 7 gt R,“'h,.m S Lo Trige Free Run Avv;ﬂm.>ﬂ;’l‘w Tyve W
FGainiow = Atten: 40 68 et
Mkr1 820.904 0 MHZ Auto Tune)
10eaiay  Ref 23.00 dBm 16.116 dBm
’ Center Fi
§21 550000 MH
StartFr
£20.700000 MH
Stop Fri
22 400000 MH
CF Step
170.000 kHz|
Auto Man
art 920.7000 MHz Stop 922.4000 MHz FreqOffset
es BW 20 kHz VBW 200 kHz Sweep 3.93 ms (1001 pts) o ""-]'
N f 920.904 0 MHz 16.116 ¢Bm -
g at f 13498 MHz (&)  0012dB
2 5
. Rs
M5 STATLS

Channel 42 and 43

Egilent Spactrum Arnalyzor - Swopt $4

3L LA 2. 0626 02 P4 Agr 25, 2007
Avg Type Log-Par mu;e[”*‘ TH
Tlnput BE PRO: %30k Cprl Trig: Free Run Avg|Held > 500100 VPRI i
Wain:low Atten; 40 4B vl
WMkri 622264 2 MHz|  AutoTune
10 4sidy Ref 23,00 dBm 6.053 dBm
| ¢ , _ _ P Center F:
922 400000 M
StartFr
922100000
Stop Fr
922 700000
CF Step
60.000 kHz}
Aute Man
'Start 922.1000 MHz Stop 922.7000 MHz Froq O
iﬂes BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) Oy
922254 2 MHz 16.053 dBm
2 a1 1@ 3493 kHz (&) 0.077 ¢8
3 -
ofi _ 1
M STATUS
Channel 43 and 44
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Report Format No: RPT-EMC-02
Version: 2.0

T Agient Spactrme Amalyzer - Swapt SA
- ' On 0 JIM I 5 ."lf_’_
A Avg Type: Log-Pur TRACE} 5 Frequency
Input: RE PRO:>30k g0 1rig: Free Run Avg|Hold> 1001100 FYPRIM it
¥ Gaint ow Atten 40 4B oxri
Ml 897 T Auto T
Mkr1 92 Vi
10c8iey  Ref 23.00 dBm 1Br
og -
‘ . 0 CenterF
§22 7650000 MH
StartFr
§22.400000 MH.
Stop Fr:
$239,100000 MHz
CF Step
70.000 kH
AUto Man
art 922.4000 MHz Stop 923.1000 mHz| o °':"‘
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) H
N t 9226037 MHz 16,116 dBm =
§ A1 rom 350.0 kHz (8) 0.004 ¢8
!f - = | & g
MG STATUS
Channel 44 and 45
- — e Tk "I' Par Frequency
art Freq G228 Topat = 330k T TrigFree Run Avv:mm;to%oo
EGalniLow Atten: 40 dB
kel o Auto Tu
WiING
) D i::-"ll. Ref 23.00 dBm
¢ . Center F
§23.100000 M
StartFr
922,800000 Mz,
Stop Fr
§23.400000 Mz,
CF Step
60,000 kHz;
Man
art 922.8000 MHz Stop 9234000 MHZ|  Treaomset
es BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) OR
f $22.964 2 MHz 16.106 a8m —
(7] 350.4 kHz (A) 0011 ¢B
ATY
Channel 45 and 46
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1) o HA 063812 P agw 25, 2017
0000 Avg Typs: Log-Pwr mact “¢|  Frequency
n freq: Se3it .,,u?,,mz,.m S30% To Trig:Free Run A:ﬂnmv 1001400 b
FGainLow Arten: 40 dB8 oer
Mkr1 923.303 7 MHZ Auto Tune
10 o Ref 23.00 dBm 16.118 dBm
Q _ [ | CenterF
623 250000 MH
StartFr
923100000 MH
Stop Fr
623 800000 MH
CF Step
70.000 kHz|
Auto Man/
art 923.1000 MHz Stop 923.8000 MHz Fregonse
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) oH
923.303 7 MHz2 16.118 dBm !
t (@ MWOTkHz (A) 0005 dB
STAT\D
Channel 46 and 47
1) o LN A 6:41:12 e 25 2017 1 Fraquency
50000 Avg Type: LogPwr TRACE . e
art Freq 923 h.u?”mz,.m: 330K Tg Trig:Free Run A:g’mav?:»wunoo L (S
W Gain:low Arten: 40 dB ey
Mkr1 923.654 2 MHZ Auto Tus
10 sl Ref 23.00 dBm 90 dBmijt
. Center F:
523 800000 MH
StartFr
923 500000 MH
Stop Fr
924.100000 MHz
CF Step
60.000 kH2!
Man
art 923.5000 MHz Stop 924.1000 MHz| "9 °':’:
es BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts)
I'B-“'_"*_————_——'i_—?;
N T 923.654 2 MHz2 16.090 dBm 1
g at f 3498kHz (4] 001008 |
|
. f | . <) I
MG STATLS
Channel 47 and 48
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" ALLOS O 5 0 P Ay 25, 201
art Freq 923.800000 MHz Avg Type: Log-Pwr acz :""“‘——‘ Frequency
Tnput: AF  PNO: > 30k el Trig: Free Run AvglHold> 001100 TYRERAprions
IFGalnt ow Acten: 40 dB vET
Mkr1 924.003 AutoTu
Ref 23,00 dBm 16
¢ CenterF
924 150000 MH:
StartFr
423 800000 MH
StopFr
924 500000 MH:
CF Step
70,000 kHz
lAuto Man/
art 923.8000 MHz Stop 924.5000 MHz Freq °'!',“'
es BW 20 kHz VBW 200 kHz Sweep 1.67 ms (1001 pts) Ha
e e
N f 924,003 7 MHz 16.104 d8m -
g at t oW 3500 kHz (8) 0009 a8
A >l
‘] +l
MG STATLS

Channel 48 and 49

Agitent Spactrum Aralyzor - Swopt $4

LIH N 5P Ape 25, 2047
Avg Type Leg-Par TRecE[ S 6 ) Yy
Tnput A NO: 530k Ty Trig: Free Run AvglHetd> 503100 PP e
WGain:l vw Atten: 40 4B el
MKr1 924,353 6 MHZ Auto Tune
1045 Ref 23.00 dBm 16.128 dBm
¢ CenterFi
524 500000
StartFr
§24.200000 MH
Stop Fr
524 800000 M.
CF Step
60,000 kHz,
Auto Man
'Start 924.2000 MHz Stop 924.8000 MHz Preqofus
tmes BW 20 KHz VBW 200 kHz Sweep 1.40 ms (1001 pts) OHa
N f 924 353 6 MHz 16.128 dBm !
2 a1 f 1A 3498 KMz (8)  0018dB
2 =]
. ol
i TAT
Channel 49 and 50
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- ) ALIC) 06¢57.55 PMACe 25 2017 E
art Freq z Avd Type: LogPur SeALE] B requency
Tmput: 1 P03k 0 Trig: Free Run AvglHald:> 1001160 DR oo
¥ Gaindow Arten: 40 dB of
Mkr1 924,704 4 MHzZ Auto Tune
10 asidy Ref 23.00 dBm 16.102 dBmi).
. Center F
524.900000 Ms.
StartFr
924.600000 Ms.
Stop Fr
925200000 MH.
CF Step
60,000 kiHz]
Man.
1 924.6000 MHz Stop 925.2000 MH. yreq °';‘:"
es BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts, o
N 924,704 4 MHz 16.102 dBm
z a1 () 3498kHz (A} 001748
A st |
£ | o
L STATUS

Channel 50 and 51

Agint Spectrem Anstyzor - Swept S&

NI a1 PV A 3% 017 E -
{ Avg Type: Log-Par WA ¢ requency
T Input AF . PNO- >3k e Trig:Free Run Avg|Held:> 100¢100 TYREM
¥ GaincLow Atten: 40 dB oy
Mkr1 925.054 2 MHz el
10gedy  Ref 23.00 dBm 16.054 dBm
Log ? s
h CenterF
926200000 MH:
StartFri
924 900000 MHz
Stop Fr
925500000 MH:
CF Step
60.000 kHz
[Auto Man
art 924.9000 MHz Stop 925.5000 MHz Freq °';’°'
Res BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) Hy
L N f 926,064 2 MHz 16,064 dBm =
g a1 f () 3498 kHz (A) 0.063 dB
NG ETATLS .
Channel 51 and 52
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AgSont Spectrom Analzor - Swept S&

Report Format No: RPT-EMC-02
Version: 2.0

= g | 07:04:11 PMAgr 25 2037
. ATTET Freguency
Avg Type: LogPwr ACE
925'309"0'3';0",""1"0: 30K g Trig: Free Run Avv;-lm;'gm et
¥ Gain:l ow Acten: 40 a8 o
Mkri 925,404 4 MHzZ AutoT
0adiay  Ref 23,00 dBm 16.101 dBn
Log
|
i ’ Center F
925 600000 MH
StartFr
925.300000 MH
Stop Fr
925,800000 MHz
CF Step
60.000 kH
Man
art 925.3000 MHz Stop 925.9000 MHz| | reaOMset
es BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) oH
E N r 925.404 4 MHz2 16.101 68 '
g At f o 3498 kHz (4] 0004 48
A .
. L}
NS STAT\S
Channel 52 and 53
2 e TipeiLogbwr 7|  Frequency
v L Lo L= 3 5
ant Freq 92 eo?,?:om;—-—m Sk = Trg:Free Run AvalHerd 100190 TYFEf v
Woaimlow  Atten: 40 dB €T
AMKr2 3 Auto Tune,
10l Ref 23.00 dBm
v ¢ CenterF
§26 900000 MH;
StartFr
925.600000 M
StopFr
926200000 MH
CF Step
80,000 k2!
Man
rt 25,6000 MHz Stop 926.2000 MHz| | 'c4Os
, BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) OH
L N f §26.754 2 MHz 16,107 dBm -
2 al () 3498 kHz (A) 0.006 4B
A i
. .'_I
M STATLS
Channel 53 and 54
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Agilonnt Spectown Asalyzes - Swept SA

< - | AL BT 07:10:17 M £x 25, 2017
S 8 . At Avg Type: Log-Pwr W[ oo  Frequency
an Fr 928 oo?g.l..).‘;)mmzpm_ 330K Lg Trig Free Run AvglHold>100/100 hay (ST
IF Gadn:Low Arten: 40 dB cer
Mkr1 926.103 8 MHz Auto Tu
‘0 ddiay  Ref 23.00 dBm 16.098 dBm
Log 0 -
Center F
926.300000 MHz2
StartFr
926.000000 M2
Stop Fr:
926 600000 MH:2,
CF Step
60.000 kHz
JAute Man
tart 926.0000 MHz Stop 926.6000 MHz FreqOffset
es BW 20 kHz VBW 200 kHz Sweep 1.40 ms (1001 pts) OHz
[Funcriokwone] fukcrionvais I
926.103 8 MHz 16,099 dBm R
3408 kHz (&)  0.003 dB

Channel 54 and 55

TEST SETUP PHOTOGRAPHS ‘

Refer Annexure -1
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TEST RESULTS

Channel No Measured Value -
Limit Test Results
# KHz

land?2 350.7 >20dB BW(320KHz) PASS

2and 3 350 >20dB BW(320KHz) PASS

3and 4 350 >20dB BW(320KHz) PASS
4 and 5 350 >20dB BW(320KHz) PASS

5and 6 350.4 >20dB BW(320KHz) PASS

6and 7 350 >20dB BW(320KHz) PASS

7 and 8 350 >20dB BW(320KHz) PASS

8 and 9 350 >20dB BW(320KHz) PASS
9 and 10 350 >20dB BW(320KHz) PASS
10 and 11 350 >20dB BW(320KHz) PASS
11 and 12 350 >20dB BW(320KHz) PASS
12 and 13 35.35 >20dB BW(320KHz) PASS
13 and 14 1.35 >20dB BW(320KHz) PASS
14 and 42 11.799 >20dB BW(320KHz) PASS
15 and 16 350 >200dB BW(320KHz) PASS
16 and 17 350 >20dB BW(320KHz) PASS
17 and 18 350 >20dB BW(320KHz) PASS
18 and 19 349.8 >200B BW(320KHz) PASS
19 and 20 350 >200B BW(320KHz) PASS
20 and 21 350 >20dB BW(320KHz) PASS
21 and 22 350.4 >20dB BW(320KHz) PASS
22 and 23 349.8 >20dB BW(320KHz) PASS
23 and 24 349.8 >20dB BW(320KHz) PASS
24 and 25 350.35 >200B BW(320KHz) PASS
25 and 26 349.8 >20dB BW(320KHz) PASS
26 and 27 350 >20dB BW(320KHz) PASS
27 and 28 2.349 >20dB BW(320KHz) PASS
28 and 29 350 >20dB BW(320KHz) PASS
29 and 30 349.8 >20dB BW(320KHz) PASS
30 and 31 350 >20dB BW(320KHz) PASS
31 and 32 350 >20dB BW(320KHz) PASS
32 and 33 350 >20dB BW(320KHz) PASS
33 and 34 350.4 >200B BW(320KHz) PASS
34 and 35 350 >200B BW(320KHz) PASS
35 and 36 349.6 >20dB BW(320KHz) PASS
36 and 37 350 >20dB BW(320KHz) PASS
37 and 38 349.8 >20dB BW(320KHz) PASS
38 and 39 349.8 >20dB BW(320KHz) PASS
39 and 40 349.8 >20dB BW(320KHz) PASS
40 and 41 349.8 >20dB BW(320KHz) PASS
42 and 43 1.349 >20dB BW(320KHz) PASS
43 and 44 349.8 >20dB BW(320KHz) PASS
44 and 45 350 >20dB BW(320KHz) PASS
45 and 46 350.4 >20dB BW(320KHz) PASS
46 and 47 350.7 >20dB BW(320KHz) PASS
47 and 48 349.8 >20dB BW(320KHz) PASS
48 and 49 350 >20dB BW(320KHz) PASS
49 and 50 349.8 >20dB BW(320KHz) PASS
50 and 51 349.8 >20dB BW(320KHz) PASS
51 and 52 349.8 >20dB BW(320KHz) PASS
52 and 53 349.8 >20dB BW(320KHz) PASS
53 and 54 349.8 >20dB BW(320KHz) PASS
54 and 55 349.8 >20dB BW(320KHz) PASS
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2.2 NUMBER OF HOPPING FREQUENCIES

EUT Nomenclature Wireless Display Driver Test Report No. EMCO0181-1
Model No. W-DIS-D Serial No. MEL-122
Test Start Date 26-Apr-2017 Temperature (°C) 24.2

Test End Date 26-Apr-2017 Humidity RH (%) 56.9
Tested By Sasikala Pressure (mbar) NR

Input Voltage / Freq | 24Vvdc

Operating Mode

Refer Page 5 Operating Mode #2

Test configuration

Refer Page 5 Test Configuration Mode #1

TEST DETAILS
Method

Deviation from Std NA

Applicable standard FCC Part 15.247:2010
Test Method DA 00-705

Comment NA

X Conducted

[ Radiated

TEST PARAMETERS

Antenna Height NA Turntable Rotation NA
Equipment Class NA Measurement Distance NA
TEST EQUIPMENT
YIN Equipment Make Model Sl. No. Cal Due Date
Y Spectrum Analyzer Agilent N9010A MY48031005 28-Feb-2018
Y RF Cable Huber- Suhner SF104/2X11PC3542/500 NA NA
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TEST GRAPHS

agilent Spoctram Anatizer - Ywept S4

=]

ALIGH L135:10 AM aox
Avg Type: Leg-Par el Frequency
Wput: RF PIVO: 230k g Trig: Free Run AvglHeold> 300100 TYPEIM bttt
IFGain:Low Arten: 40 48 e
MKkr1 803.550 0 MHz Ao Tu
10 dfiey  Ref 23.00 dBm 15.411 dBm
Log T ™ Y rh
Y () [§ Y
. Center F
904 350000 MHz,
StartFr
903200000
Stop Fre
906 500000
CF Step
230.000 kiz)
Man
art 903.200 MHz Stop 905.500 MHz
#Res BW 30 kHz VBW 300 kHz Sweep 2.40 ms (1001 pts)
Eﬁ_—ﬁ FreqOffee
N ! 903550 0 MHz 15,411 dém ¥ OH2
2 N t 903900 0 MHz 15,621 dBm
3 N 4 904 250 0 MHz 15591 dBm
4 N f 904,600 0 MHz 15.683 dBm
5§ N f 904,950 0 MHz 15.712 dBm
g N f 905,300 0 MMz 15.661 dBm
. | » (17
0t STATU

Channel 1 — 6 (Walkie-Talkie Mode)

AIN Specttin Anabizer - St $4 (8| <F
A Tyoe LogPwe bl Frequency
g 15 PR 38k T Trig: Free Run AvgliHeld> 100/300 Vi ieraory
IFGain:Lew Atten: 40 dB cer
Wikr1 905.660 0 MHZ Auto Tune
9 geai Ref 23.00 dBm d8m
X Center Freq
806.750000 MMz
Start Freq
905 500000 MHz
Stop Freq
©08.000000 MHz
CF Step
250,000 wHx
905.500 MHz Stop 908.000 MHz |a, Man
es BW 30 kHz VEW 300 kHz Sweep 2.60 ms (1001 gsg
[ FUsITON T SincTonwTn ] FraTion waie
B N t 505,680 0 MHz 16.701 dBem FreqOffset
2 N f 905,000 0 MHz 15,558 dBm 0Hz
3N t £05.360 0 MHz 16,643 dBm
4 N 1 £08.700 0 MMz 15.528 dBm
5 N f 907 060 0 MHz 15.653 dBm
6 N t S07.400 0 MHz 16,450 dBm
7 N f 907,750 0 MHz 15681 dBm
8 >
. . '_VV
(B8 TATU
Channel 7 — 13 (Walkie-Talkie Mode)
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= Al Spvetrim Anslyzer. - Swrat 34 3
WaE L0 T ‘.14-4’.-:-;“:4_1_1.__}:_1__7'; E
Avg Type: Log-Par wacelT . requency
Inpet I PND- >0k (g Trig: Free Run AvgiHold>100/100
1FGain:Low Arten: 40 4B
Mkrd Auto Tune,
v J =
10 dEicy Ref 23.00 dBm
°q X ()
I CenterF
§22.100000
StanFr
$20 000000
Stop Fr
924200000 M:?
CF Step
420.000 kiiz]
art 920,000 MHz Stop 924.200 MHZ/ [ato Man
es BW 30 kHz VBW 300 kHz Sweep 4.33 ms (1001 pts)
(il TRGEGT Y Rt RACTRRWOTH] ST on ALt
E N T 920.900 0 MHz 15,565 6B FreqOffset
2 N f $22.250 0 MHz 15.641 6Bm 0 H
3 N f 822,600 0 MHz 15.438 dBm
4 N f 922,960 0 MHz 16.334 a8m
5 N f 923,300 0 MHz 15,682 o8m
6 N f 823680 0 MHz 16,596 a8m
7 N t $24.000 0 MHz 15521 a8m
8 =
of O |
1=t T !
Channel 14 — 20 ( Walkie-Talkie Mode )
- s INT 174 4T 114515 AM Agr 20, 207 Fraquency
MHz Avg Type: Log-Pwr Race | 50
st Freq 9 '20‘?,5? o) 1 Trig:Free Run AvgHold> 1001100 bl s ’
FGalnd aw Amer 40 48 e
MEkr1 924 350 0 Auto Tune:
10y Ref 23.00 dBm
Log Y 4" 1
’ ! Center Fr
926 400000 MHz
StartFr:
924.200000 M
Stop Fri
926600000 M
CF Step
240000 xHz
Start 924.200 MHz Stop 926.600 MHZ |2,t0 Man
es BW 30 kHz VEW 300 kHz Sweep 247 ms (1001 ptsiJ
u N ' 924,350 0 MHZ 15,653 dBm % FreqOffset
2 N f $24,700 0 MHz 15446 Bm 0Kz
3 N f $25.050 D MHz 15532 dBm
4 N ! 925 400 0 MHz 15,371 ¢Bm
5 N f 926.750 0 MHz 15,465 dBm
& N f 925.100 0 MHz 15,473 9Bm
; N f 926 450 0 MHz 15.500 dBm
. 8 , 5
ez
Channel 21 — 27 ( Walkie-Talkie Mode )
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Agllent Specirum Analyzer - Swapt S4

Avg Tyoe Lo:-’vn
ik o Trig Fres Run Avgitiold> 1001100
1FGam:l ow Atten 40 ¢8 e
Mkr1 808,100 0 MMz Ao Ths
10asidy  Ref 23.00 dBm 15.361 dBm
¢ [ W ! M | X ' CenterF
609 950000 M
StartFr
508900000 M.
StopFr
§11,000000 Mz,
CF Step
210,000 ki
fuito Man
art 908.900 MHz Stop 911.000 MHz
es BW 30 kHz VBW 300 kHz Sweep 2.20 ms (1001 pts
e A Al ddaab FreqOffset
[ _FUNCTIoN L FnCTionwibTh] P vere [
N r 909.1000 MHz 15,361 dBem o
N f 909 460 0 MHz 16546 dBm
N f 909,900 0 MHz 15716 oBm
N r 910.150 0 MHz 16319 dBm
N r 910,500 0 MMz 16461 dBm
N f 910,860 0 MHz 16579 dBm 2
—
| _‘_
TATY,

\ Avg Type: LogPwr Frequency
BT T Trig Free Run Avg|Held> 1000900 M
p— lrl:,lmtz Atten: 40 48 Y
Mkrd 811,200 MHzZ Auto Tune
10 dig  Ref 23.00 dBm 15.701 dBn
Log - 7 O
s ! : 4 CenterF
912.500000 M
StartF
911,000000 M
Stop Fr.
$14,000000
CF Step
911.000 MHz Stop 914.000 MHz TR
es BW 30 kHz VBW 300 kHz Sweep 3.13 ms (1001 pts)
N f €11.200 MHz 16.701 dBm bl Freq Offset
2 N t 911,580 MHz 16689 dBm st
3 N t 911500 MHz 16857 dBm
4 N f 512,260 MHz 16,704 dBm
5 N f 912,500 MHz 16,535 dBm
6 N f $12.950 MHz 16,656 dBm
7N f 913,300 MHz 16.705 dBm
8 N r 913.660 MHz 16572 dBm o
. | )
e STATUS
Channel 7 — 14 (Normal Mode)
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Agiient Spectrum Aoalyzor - Swept S4

ALK 10:33 33 MM 20r 26, 2017
Avg Type: Log-Pur TRACT 5 Frequency
—  Trig: Frew Run AvgiHold> 1001100 TYRE Lt
P R Cainiow * Atten:40 48 ot |
TS =3 s Auto Tune,
Vi i
10 4midy  Ref 23,00 dBm 184 dBn
e CenterF
917.000000 M
StartFri
515800000
Stop Fr.
918.200000 M
CF Step
240 000 kHz

‘Start 915.800 MHz Stop 918.200 MHz |Aute Man

Eﬂes BW 30 kHz VEBW 300 kHz Sweep 247 ms (1001 pts))

[ﬂ Nt 9160000MHz 15,184 dBm Praq Ol
2 N f 916.350 O MHz 15540 dBm 0 H
3N f 916.700 0 MHz 15.639 dBm
4 N f S17.060 0 MHz 16521 dBm
6 N t 917,400 0 MHz 16677 dBm
6 N t 917750 0 MHz 16,685 d8m
; N t 918,100 0 MHz 15422 dBm

. v ‘J
e \,
Channel 15 - 21 (Normal Mode)
s i 918200000 W =
input: - > 5k g 109 Free Run Avg|Hold> 1001100 TrfER e
¥ Gate:Low Atzen: 40 48 el
Mkri 918,450 00 MHz Ak Tuhe
10 diiay  Ref 23.00 dBm dBm
ol =iy §) §) 4 0
! . Aot . 1 . Y. Center Fr
919.575000 MHz,
StartFr:
918.200000 M::
Stop Fr
§20.950000 MH
CF Step
275 000 kiHa]
art 918,200 MHz Stop 920,950 Nllz‘ Man
es BW 30 kHz VBW 300 kHz Sweep 2.87 ms (1001 pi_wj
- : =
I' N 1 916 450 00 MHz 15538 dBm Freqouve;
2 N f 916 800 00 MHz 15583 dBM 0 Hyj
3 N f 919.150 00 MHz 15534 dBm
4 N f 919,500 00 MHz 15,656 dBm
5 N f 919850 00 MHz 15.502 dBm —
6 N f 920200 00 MHz 15542 dBm
g [ f 920,650 00 MHz 15.6849 dBm
. >
bt TARY
Channel 22 — 28 (Normal Mode)
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